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sEMulz At M e &
CERTIFICATE NO.: E201103-0031-000485(5006417) l NSPECT l ON CERT l F l CATE L/C No. (P/0 No.) : P01103085067
H & 9 P = 2 7t
COMMODI TY E.R.W STEEL PIPE seA" SxeAH Stee' Co"P- CUSTOMER PLESA
A E ()Ml Of Xl B T
SPECIFICATION AP| 5LB PSL1/ASTM A53B(2007) HEAD OFFICE : BONGNAE-DONG 1GA, JUNG-GU, SEOUL, KOREA SHIPPER DUFERCO SA
POHANG PLANT ; 14-1, JANGHEUNG-DONG, NAM-GU, POHANG
b et .
HEAT NO. ’“fypg z 2 % %F %= 2ZF QUANTITY bl o
0. | (BATCH NO. ORDER SIZE 2 F & 2 o] S N/T) REMARK
No-( A PCS TOTAL LENGTH WE I GHT
1 |(somine0)| BB 10 " X SCH40 X 6.120 M 16 97.920 M 5 925 | CONFIRM TO NACE NORM MRO175 (LAST EDITION)
+«ERW: CHEMICAL COMPOSITION, HEAT TREATMENT AND HARDNESS ONLY
2 (SI-(I;LO1105351‘:)%10) BBE 10" X SCH40 X 6.120 M 288 1,762.560 M 106.635 | *DSAW: CHEMICAL COMPOSITION AND HARDNESS ONLY
3 (S$1g3‘3141°00) BBE 10 " X 0.500 " X 6.120 M 18 110.160 M 8.984
a | (s om0y | Bee 10" X0.25 " X 6.120 M 92 563.040 M 23.698
TMPACT
wyorosTATIC |NIvD]F]s]|clrulB|Dlc]F]F]RF] 2ZINC COATING TENSILE TEST
Lol YT O Rl ERIEIRIRILIL]EL BT CHEMICAL COMPOSITION(%) (Gage Longih = Somm) TEST . -
AR SRR W
HEAT NO 5ec| R | 1 R #|g| D . . . D) TENSILE | YIELD | E.L |ENE- [SHEAR| TEST | MENT
T]AN|T|K pEfI|T|H]|1]6]|RT[WEIGHT OF = :
NO. | (BATCH NO.) Ef Ius|e] [§luT|n N E |5 E|2INC cour glaf s (o™ i I A O e P et e RGY | AREA
I|N AllG EN - S
psi | U ulaoll $ s | c.S{ALK| { 2 3 [2]2]2]2[s]s]s] [c2 % HRe | oy
— 0 1 . ;
T 1.2 G N foauss| =3 G 4|45 |6 «7 «g [«g| PSi Pt 410 Lioute % 11
HES 30 WAX | 26 120 | 30 | 30 [40]40]40[ 1580 22
SPEC MIN 60200 | 35500
1| co3ss91 1450 |[6|6] 6 [a G H [16[17] 77 [16] 2 29
(SHL1031030) p 15f17] 76 [1a| 2 |R| 2|1 |R{1|1|1| [28]T| 74540 | 67440 | 36 8| &
p l1e)16] 76 {15} 2 |wRl 2|1 Ry 11| J2oiw] si360
2 | cots543 1450 (6|6 6 |6 6 H |14]14] 77 |19] 3 27
(SHL1031040) p (13}14] 77 |18| 2 | 2| 2|R|m|2{1|1| [26fT| 76140 | 60620 | 34 71 @
P [14]14| 78 | 18] 4 [2|2|m|mR|2|1|1| [|27|w| so7s0
3| sa17e40 1990 |6|6| 6|6 G H{17] 1] 79 |14] 8 30
(SHL1031100) p |16|TR]| 80 |12} 8 [2| 2|1 |w|m®|1|®R| [s0|T| 69180 | 52060 | 38 5| &
p {17l 2] 79 [1e] 7 12| 2|1 |mwlmw|1|m|] [31{w| 76430
4| spsg9e3 1000 [Gfa| 6|6 G H |14] 1] 67 |18] 7 25
(SHL1042040) p {13|TR] 68 |20| 9 | 1]|2|mR|m®R|2|m®R|1]| [25]{T| 71060 | s1050 | 37 5| 6
P 14| TR] 67 {20 8 | 1| 2|m|mR|2{m®[1| [25{w| 76200
_ 9| ~1-BBE:Black Beveled End(30 ")
N1 =110 L] +2-U:Weld Seam Ultrasonic Test
? g‘t’t’]e’ To | E| +6-H:Heat(Ladle) Analysis, P:Product Analysis *7-2:X100, 3:X1000 *8-C2:C+Mn/6+(Cr+MotV)/5+(Ni+Cu)/15
E ers g «9-T:Base Metal Transverse, W:Weld Part Transverse *10-E.L:Elongation *11-S.N:Seam Normalizing *G:GOOD =*Tr:Trace
“WE HEREBY CERTIFY THAT THE MATERIAL HEREIN HAS BEEN MADE AND TESTED IN ACCORDANCE WITH ABOVE
Surveyor SPECIFICATION AND THE RESULTS OF ALL TEST ARE ACCEPTABLE. Manager of Q.M Dept.

THE CERTIFICATE

+ THE USE OF THE MATERIAL OUTSIDE THE SPECIFICATIONS INDICATED ON THIS CERTIFICATE MAY CAUSE SAFETY
AND/OR MONETARY PROBLEMS. FURTHERMORE, ANY ORGANIZATION OR PERSON(S) WHO DELIBERATELY MODIFIES

WILL BE PROSECUTED FOR FORGING AN OFFICIAL DOCUMENT

(ACCORDING TO THE PROVISIONS OF THE CRIMINAL CODE 231)




=T

AND/OR MONETARY PROBLEMS. FURTHERMORE, ANY ORGANIZATION OR PERSON(S) WHO DELIBERATELY MODIFIES
THE CERTIFICATE WILL BE PROSECUTED FOR FORGING AN OFF|CIAL DOCUMEN
(ACCORDING TO THE PROVISIONS OF THE CRIMINAL CODE 231)

T ARE_ACCEPTAB
+ THE USE OF THE MATERIAL OUTSIDE THE SPECIFICATIONS INDICATED ON THIS CERTIFICATE MAY CAUSE SAFETY
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SdMuz AN d s
CERTIFICATE NO.: E201103-0031-000485(5006417) I NSPECT I ON CERT | F | CATE L/C No. (P/0 No.) : P01103085067
H & 9 = £+ 2 7}
COMMOD I TY E.R.W STEEL PIPE seA" ieAH Steel cm’P- CUSTOMER PLESA
A E A (F)A| ot X T FE2 A
SPECIFICATION AP| 5LB PSL1/ASTM A53B(2007) HEAD OFFICE ; BONGNAE-DONG 1GA; JUNG-GU, SEOUL, KOREA SHIPPER DUFERCO SA
POHANG PLANT ; 14-1, JANGHEUNG-DONG, NAM-GU, POHANG
at cf - T
HEAT NO. TYPE = 2 zx % 2 QUANTITY H| I
NO. | (BATCH NO. ORDER SIZE 2 % £ 2 o S2(N/T) REMARK
0| (BATGH NO.) | PCS TOTAL LENGTH WE | GHT
5 | SHSLﬂ%)432%350) BBE 10" X 0.250 X 6.120 M 148 905.760 M 38.124 | CONFIRM TO NACE NORM MRO175 (LAST EDITION)
+ERW: CHEMICAL COMPOSITION, HEAT TREATMENT AND HARDNESS ONLY
6 | sﬁﬂg&%%m BBE 10" X 0.250 " X 6.120 M 124 758.880 M 31.941 | *DSAW: CHEMICAL COMPOSITION AND HARDNESS ONLY
7 |(siamas0y | BBE 16 " X0.250 " X6.120 M 70 428.400 W 27.045
8 (s,fﬁ%z%ﬂo) BBE 16 " X 0.250 " X 6.120 M 12 73.440 M 4.636
TMPACT
HvoROSTATIC | N JvD|F|s|clrm|B|olc]F|F|RF| ziINnc coATING TENSILE TEST
TEST cfrrjefuloeEAfElR]RIL]L[EL TEST CHEMICAL COMPOSITION(%) (Gage Length © 50mm) S Lol vear
DIsM{A]O]MISGIN|IJU]AFA|VA NESS [TREAT
HEAT NO sseo] R |+ [UEIFLELRISM DL ELS TR 1E T [erom o2 ]2 D e lsifwn [p |'s Joonilorfwol v Ivo|ri] loeo| ® | JENSIE | et fE.L |Ene-sear] TEST | ewT
NO. | (BATCH NO.) E Ls|E £ HE N[ E|SE|2IN coar HER 1 | STRENGTH | STRENGTH RGY [AREA
osi [UlU]ao]] S1is | c.S[ALK| { 2 3 [2]2]2]2]3]3]3] [c2 % HRC | oN
— N|N ol M N . .
T2 G N Jenuss | +3 G «4 | +5 | +6 <7 «g |sg| Psi PSi 1410 loute] % 11
IS 30 MAX | 26 120 | 30| 30 [40]40]40]15]80 22
SPEC MIN 60200 | 35500
5 | SP90333 1000 [G|G| 6 |6 G H [1a]1] 65 [12] 4 25
(SHL1042050) P |15|TR| 66 14| 4 |TR[ 1 |TR[TR| 2] 2|2| |26|T| 69320 | 48440 | 39 6| 6
P 151 2| 64 {11] 6 [R|1|R|TR|2]2]2| |26f{w| 72510
6 | sPo03se 1000 |G|af 6|6 G H |14] 2| 68 |13] 6 25
(SHL1042060) P |13] 2] 69 [12] 5 |2|2])2|m|1|{m|1] |25{T| 65990 | 51920 | 41 5| 6
P l1s] 1|68 |11]8|2lz]2|m|1{mj1]| |27|{w| 71060
7 | sBooaz2 670 |6lc] G |6 6 H |15] 1] 67 |17] 6 26
(SHL1132030) P l14| 2|66 |15 4 |2|2]1|{m|1|ml1]| [26]1| 68740 | 47420 | 30 5| 6
p [14]TR| 68 |18] 7 [2|2|1|m]1]m|1]| |26]w| 72950
8 | ~sB9z702 670 |6|6] 6 |a 6 Ho]14] 1| 69 |10] 7 26
(SHL1132040) P |13|TR] 69 12| 5 [1|1]|mR|mR|1|1|m| |25{T1| 69030 | 46700 | 41 6l 6
P [13]TR| 69 [12] 8 | 1|1 |mR|m|1|1|m| |25{w| 76290
_ ‘T) «1-BBE:Black Beveled End(30 * )
N« =t b B wo-UiWeld Seam Ultrasonic Test
? giéer To | E *6-H:Heat(Ladle) Analysis, P:Product Analysis *7-2:X100, 3:X1000 *8-C2:C+Mn/6+(Cr+Mo+V) /5+(Ni+Cu)/15
E ers g *9-T:Base Metal Transverse, W:Weld Part Transverse *10-E.L:Elongation *11-S.N:Seam Normalizing *G:GOOD +Tr:Trace
) ~WE TERERY CERTIEY THAT THE NATERIAL FEREIN HAS BEEN WADE AND TESTED IN ACCORDANCE WITH ABOVE
Surveyor : SPECIF ICATION AND THE RESULTS OF ALL T C Manager of Q.M Dept.
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sUMeiz A M H =
CERTIFICATE NO.: E201103-0031-000485(5006417) I NSPECT l ON CERT l F l CATE L/C No. (P/0 No.) : P01103085067
H ZE 9 = * 2 7t
COMMOD1TY E.R.W STEEL PIPE seAH SeAH Steel CorP- CUSTOMER PLESA
A E A (F)AM| o X T 8%
SPECIFICATION APl 5LB PSL1/ASTM A53B(2007) HEAD OFFICE ; BONGNAE-DONG 1GA, JUNG-GU, SEOUL, KOREA SHIPPER DUFERCO SA
POHANG PLANT ; 14-1, JANGHEUNG-DONG, NAM-GU, POHANG
at ¢} ~
HEAT NO. | TvPE 2 2 1 % B QANTITY | -
.| (BATCH No. ORDER SIZE 2 % Z 2 o Z2H(M/T) REMARK
NO. | (BATCH NO-) | 4 pCs TOTAL LENGTH WE | GHT
9 (sﬁm‘%ez%%) BBE 12" X 0.500 * X 6.120 M 58 354,960 M 34.594 | CONFIRM TO NACE NORM MRO175 (LAST EDITION)
«ERW: CHEMICAL COMPOSITION, HEAT TREATMENT AND HARDNESS ONLY
10 | s|.|s|_B191279221120) BBE 12" X 0.375 " X 6.120 M 198 1,211,760 M 89.246 | *DSAW: CHEMICAL COMPOSITION AND HARDNESS ONLY
11 (sﬂﬁgﬁo) BBE 12 X 0.375 " X 6.120 M 35 214.200 M 15.776
12 (S,.%S%ﬂo) BBE 12" X 0.375 " X 6.120 M 40 244.800 M 18.030
TMPACT
HyoroSTATIC I NJvD|Fls|clam|B]o]c]F]F|RF| zINc coATING TENSILE TEST
TEST oo aldlealelrlrllL|eL TEST CHEMICAL COMPOSITION(%) (Gage Length : 50mm) S Liwvo-! vear
iU RN
HEAT NO 5sc] R |2 R o D ) ) . D{ TENSILE | YIELD | E.L |ENE-SHEAR] TEST | MENT
TIAN|ITIK DE|I[T]H]I|G]|RT[WEIGHT OF C|Si| Mn |P [S [CulNifCriMo] V No|Ti]| |cEQ AR A
NO. | (BATCH NO.) £ LS|E § HE N[ E ]S E|ZINC CoAT j’% g E 1 | STRENGTH | STRENGTH RGY [AREA
psi | U]ulsao|) $Its | W T 2 3 J2[2]2f2]3]3]3] [c2 % HRC [ oy
EF NN ol M N ) .
*2 G N |causs| +3 G +4 | +5 | +6 +7 «g |xg| PS! PST 1410 loulel % *11
HES 30 MAX | 26 120 [ 30 [ 30 [40]40]40]15[80 22
SPEC MIN 60200 | 35500
9 | sB90844 1680 |6la| 6 |a G H (18] 173 [11] 4 30
(SHL1172070) p {17l 72 ol 1 ml1|ml1f1]{1| [20fT| 67200 | 45830 | 40 6| G
P |18JTR| 74 10| 6 |1 |TR}1|TRJ1{1]1 31 W 74250
10 | $B92921 1260 |a|la| 6 |6 G H[17] 1] 72 |14] 4 29
(SHL1172120) P {16|TR| 72 [12| 6 | 2|2 1| m|m|2|1| [20fT| 66280 | 43800 | 42 6] G
P 1s] 2] 71 [16] 222 1|miml2|1]| [sofw| 72220
11 | co15770 1260 |6|a| 6|6 6 H |14]18] 77 |16] 3 27
(SHL1172130) p {13]17] 76 |14 5 |Rl1 | 1|mRIm|2]1] |28|T] 73380 | 2220 | 35 8| &
p 15|18 77 |14 4 || 1|1 |m®|m|2|1] |28]{w]| 79190
12 | co33g72 1260 |Gf6| 6|6 G H |1a]17] 78 |15] 2 27
(SHL1172140) p 13|16 77 | 15| 2 | 2|w| 2|m®| 2 {®|mR|] |26]T| 72370 | 65840 | 33 8| 6
p [13]16] 79 |16 2 | 2|mR| 2 || 2 [TR{TR] |27{w]| 80490
_ 9 *1-BBE:Black Beveled End(30 *)
Nop o1 = #1910 | ] «2-UiWeld Seam Ultrasonic Test
? g‘;’rf]e' To | E| «6-H:Heat(Ladle) Analysis, P:Product Analysis *7-2:X100, 3:X1000 *8-C2:C+Mn/6+(Cr+Mo+V) /5+(Ni+Cu)/15
E ers g *9-T:Base Metal Transverse, W:Weld Part Transverse *10-E.L:Elongation *11-S.N:Seam Normal izing *G:GOOD *Tr:Trace
; “WE_HEREBY CERTIFY THAT THE MATERIAL HEREIN HAS BEEN MADE AND TESTED IN ACCORDANCE WITH ABOVE
Surveyor : SPECIFICATION AND THE RESULTS OF ALL TEST ARE ACCEPTABLE. Manager of Q.M Dept.

+ THE USE OF THE MATERIAL OUTSIDE THE SPECIFICATIONS INDICATED ON THIS CERTIFICATE MAY CAUSE SAFETY
AND/OR MONETARY PROBLEMS. FURTHERMORE, ANY ORGANI
THE CERTIFICATE WILL BE PROSECUTED FOR FORGING AN OFFICIAL DOCUMENT
(ACCORDING TO THE PROVISIONS OF THE CRIMINAL CODE 231)

ZATION OR PERSON(S) WHO DELIBERATELY MODIFIES
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ELTyeeTES AN H B
CERTIFICATE NO.: E201103-0031-000485(5006417) I NSPECT I ON CERT | F | CATE L/C No. (P/0 No.) : P01103085067
H E 4 P & 2 7t
COMMOD 1 TY E.R.W STEEL PIPE seA“ SeAH Steel COTP- CUSTOMER PLESA
ik (Z|) Al OF Xl T & 8
SPECIFICATION AP| 5LB PSL1/ASTM A53B(2007) HEAD OFFICE ; BONGNAE-DONG 1GA, JUNG-GU, SEOUL, KOREA SHIPPER DUFERCO SA
POHANG PLANT ; 14-1, JANGHEUNG-DONG, NAM-GU, POHANG
o e .
HEAT NO. | TYPE 2 2 5 % £ 2 QUANTITY ul 5
| (BateH no. ORDER SIZE B £ 2 o =2(M/T) REMARK
NO. [ (BATCH NO.) | 4 pcs” TOTAL LENGTH WE | GHT
13 | SHSLB1911962%360) BBE 14" X 0.250 " X 6.120 M 8 48.960 M 2698 | CONFIRM TO NACE NORM MRO175 (LAST EDITION)
«ERW: CHEMICAL COMPOSITION, HEAT TREATMENT AND HARDNESS ONLY
14 || e 14 X0.25 "  X6.120 M 59 361.080 M 19.899 | *DSAW: CHEMICAL COMPOSITION AND HARDNESS ONLY
15 (SHSS%L“Q“J%) BBE 14 X 0.250 " X 6.120 M 21 128.520 M 7.083
16 |(stoano10)| BBE 12" X0.500 " X 6.120 M 104 636.480 M 68.352
TNPACT
wyorosTATIC | N |vD|F[s|clrulBlo|lc|FlF]RF| zINc coATING TENSILE TEST
st |-l ulgleatelRfRILIL|EL TEST CHEMICAL COMPOSITION(%) (Gage Length © 50mm) T Lol rear
A HRHR BB HERIE
HEAT NO 5secl R | 2 R #la] 0 . . ‘ 0| TEnsiLE | viELD | E.L |ENE- |sHEAR] TEST | MENT
TIAN|T|K DE[T|T]H]1]6G]|RT|WEIGHT OF c{si| mn P |s [culnifcr|mo| v [No]Ti] JcEQ :
NO. | (BATCH NO.) El qusfe| [§fuT]n N|E[sE|ziNcooaT|Z|E| § | | STRENGTH | STRENGTH RGY [AREA
_ 5 i N QlAt]G G EN -ING [ =T > 3
psi LU&o| 'Lﬁ '|1 . G 2121212]3|3}3 c2 % HRC | s
NN 0 — . .
Tl G N foauss| +3 g «4 | +5 | +6 «7 «g [«g| Psi Pt 10 boure % 11
HES 30 WAX | 26 120 [ 30| 30 [40[40]40[15]80 22
SPEC MIN 60200 | 35500
13 | sB91663 770 |G|6G| G |6 G H{15]1] 6 [13]6 25
(SHL1192060) P 14| TR| 61 |12] 8 |2|R|TR|TR| 11| 1| |24|7| 63810 | 47570 | 40 51 6
p 152 61 [11] 6 |2|m[wRlml1|{1]{1] |25{w| 72660
14 | SBY06T2 770 |ele| 6 |a 6 H |13] 1] 61 |18] 7 23
(SHL1192070) P 12| 62 |17| 51| 1|2|mlm|2|1] |23|71| 67870 | 40160 | 40 6| G
P {13 1] 61 [19]8|1|1]|2|mlmwl2]1] [24|w| 75710
15 | SB91441 770 |ela| 6|6 6 H [14] 1] 67 [13] 6 25
(SHL1192080) p {13|TR] 66 |14} 5 |2 1|2|m|1]2]2] [25]T| 65120 | 48580 | 42 51 6
P (13|mR] 66 [13] 5 |2|1|2|m|1|2]2] [25{w| 74690
16 |  KA8870 1530 [G|a6| 6 |6 6 H [15] 1] 79 |17] 7 28
(SHL1202010) P 14l 1] 79 |18] 6 |2|2| 1 |m|m|m|m| [28]71| 72660 | 60770 | 35 71 @
P 14| 2] 79 [18] 5 | 2|21 [RlmR[RITR| [28}w]| 78320
_ (T) *1-BBE:Black Beveled End(30 °)
Nop 1«41 ] 0l «2-U:Weld Seam Ultrasonic Test
? g*:rf]ef To | E| +6-H:Heat(Ladle) Analysis, P:Product Analysis *7-2:X100, 3:X1000 *8-C2:C+Mn/6+(Cr+Mo+V)/5+(Ni+Cu)/15
E ers g *9-T:Base Metal Transverse, W:Weld Part Transverse *10~E.L:Elongation *11-S.N:Seam Normalizing *G:GOOD *Tr:Trace
“WE_HEREBY CERTIEY THAT THE MATERIAL HEREIN HAS BEEN MADE AND TESTED IN ACCORDANCE WITH ABOVE
Surveyor SPECIFICATION AND THE RESULTS OF ALL TEST ARE ACCEPTABLE Manager of Q.M Dept.

THE CERTIFICATE WILL BE PROSECUTED FOR FORGING AN OFF|CIAL DOCUMENT
(ACCORDING TO THE PROVISIONS OF THE CRIMINAL CODE 231)

- THE USE OF THE MATERIAL OUTSIDE THE SPECIFICATIONS INDICATED ON THIS CERTIFICATE MAY CAUSE SAFETY
AND/OR MONETARY PROBLEMS. FURTHERMORE, ANY ORGANIZATION OR PERSON(S) WHO DELIBERATELY MODIFIES
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DATE OF ISSUE 1 2011.02.28

EEP S AN d B

;_RTIFICATE NO.: E201103-0031-000485(5006417) I NSPECT I ON CERT ‘ F l CATE L/C No. (P/0 No.) : P01103085067
H Z2 Y9 P & 2 7t :
COMMODITY : E.R.W STEEL PIPE seA“ SEAH Steel corP- CTUSTOMER

PAGE : 5 / 8

PLESA
A E A4 (F)M ot M T FoE %
SPECIFICATION : APl 5LB PSL1/ASTM A53B(2007) HEAD OFFICE ; BONGNAE-DONG 1GA, JUNG-GU, SEOUL, KOREA SHIPPER © DUFERCO SA
POHANG PLANT ; 14-1, JANGHEUNG-DONG, NAM-GU, POHANG
4 cf A
HEAT NO. | TYPE F 2 % % £ 2 QUANTITY | 5
0. | (BATCH NO. ORDER SIZE 2 F & 2 o| ZZHM/T) REMARK
No. € ] - pCS TOTAL LENGTH WE 1GHT
17 (séﬁ?gﬁgﬁ%o) BBE 18 " X 0.500 X 6.120 M 2 12.240 M 1.703 | CONFIRM TO NACE NORM MRO175 (LAST EDITION)
+ERW: CHEMICAL COMPOSITION, HEAT TREATMENT AND HARDNESS ONLY
18 (s§¥¥§¥£$§0) BBE 18 " X 0.500 " X 6.120 M 64 391.680 M 54502 | *DSAW: CHEMICAL COMPOSITION AND HARDNESS ONLY
19 |(sitieanso)| 8o 18 " X0.50 "  X6.120 M 2 159.120 M 22.142
20 (Séfﬁzgiﬁzo) BBE 10 " X SCH40 X 6.120 M 98 599.760 M 36.285
TNPACT
HYDROSTATIC | N |vD|F|s|c]ru|BlD|c|F|F|RF]| ZzINcCOATING TENSILE TEST
TEST fio e olEAlE[RIRILILIEL TEST CHEMICAL. CONPOSITION(¥) (Gage Length © 50mm) oS Y
R HHEHE R
HEAT NO 5sec| R | < R #|z| o . , . D| TENSILE | YIELD | E.L [ENE- [SHEAR] TEST | MENT
TIAN|T|K DE|I|T|H|1]|G]|RT]|¥EIGH OF ¢ |si| wn [P |s [culNifcr|mMo] v [no|Ti| [cea :
NO. | (BATCH No.) & Ls e £ UTiy NlE]SE ZINC COAT G & i 1 | STRENGTH | STRENGTH RGY [AREA
psi | U [V sof 1 $ s | c.sfak| ¢ 2 3 [2]2]2]2]3]a]3| [c2 % HRC | gy
| | ! || _ ‘
Tls2 G N Jonuss| +3 G +4 |5 | +6 *7 +8 [xg| PSi Psi 1410 Lioule] % *11
S 30 WAX |26 120 [ 30| 30 [40]40]40]15]e0 22

SB90183
(SHL1212170)

SB90015
(SHL1212180)

SB92233
(SHL1212190)

N = W WN WwwN

—
=~}

SP91914
(SHL1252160)

-

Y UVIVUUVUITTVUITUTUI
—
D

—_

D WD WO WO s

_ »1-BBE:Black Beveled End(30 ° )

*1 1 *2-U:Weld Seam Ultrasonic Test

Refer To «6-H:Heat(Ladle) Analysis, P:Product Analysis +7-2:X100, 3:X1000 *8-C2:C+Mn/6+(Cr+Mo+V) /6+(Ni+Cu) /15

Others *9-T:Base Metal Transverse, W:Weld Part Transverse *10-E.L:Elongation *11-S.N:Seam Normalizing *G:GOOD =*Tr:Trace

. ~WE HEREBY CERTIFY THAT THE MATERIAL HEREIN HAS BEEN MADE AND TESTED IN ACCORDANCE WITH ABOVE
Surveyor : SPECIFICATION AND THE RESULTS OF ALL TEST ARE_ACCEPTABLE. Manager of Q.M Dept.
- THE USE OF THE MATERIAL OUTSIDE THE SPECIFICATIONS INDICATED ON THIS CERTIFICATE MAY CAUSE SAFETY
AND/OR MONETARY PROBLEMS. FURTHERMORE, ANY ORGANIZATION OR PERSON(S) WHO DELIBERATELY MODIFIES
THE CERTIFICATE WILL BE PROSECUTED FOR FORGING AN OFF ICIAL DOCUMENT
(ACCORDING TO THE PROVISIONS OF THE CRIMINAL CODE 231)




o@adA

SPECIFICATION AN
+ THE USE OF THE

Ol
MATERIAL OUTSIDE THE SPEC

T ARE_ACCEPTABLE.

IFICATIONS INDICATED ON THIS CERTIFICATE MAY CAUSE SAFETY
AND/OR MONETARY PROBLEMS. FURTHERMORE, ANY ORGANIZATION OR PERSON(S) WHO DELIBERATELY MODIFIES
THE CERTIFICATE WILL BE PROSECUTED FOR FORGING AN OFF|CIAL DOCUMENT
(ACCORDING TO THE PROVISIONS OF THE CRIMINAL CODE 231)

PAGE 6/ 8 DATE OF ISSUE 2011.02.28
FYMHE HtMHHE
CERTIFICATE NO.: E201103-0031-000485(5006417) l NSPECT I ON CERT | F | CATE L/C No. (P/0 No.) : P01103085067
H & 9 ~ = 2 7}
COMMODITY E.R.W STEEL PIPE seA“ SeAH Steel corp' CUSTOMER PLESA
A g ()Ml OF X| & * % A
SPECIFICATION AP| 5LB PSL1/ASTM A53B(2007) HEAD OFFICE ; BONGNAE-DONG 1GA, JUNG-GU, SEOUL, KOREA SHIPPER DUFERCO SA
POHANG PLANT ; 14-1, JANGHEUNG-DONG, NAM-GU, POHANG
b et A ~
HEAT NO. %YPE Fz 2 A #F T 2F QUANTITY Bl 2
NO. | (BATCH NO. ORDER SIZE 2 % % 2 o| Z2HW/T) REMARK
0. ] (BATCH NO.) | g PCS TOTAL LENGTH WE I GHT
21 <s.?&%%5251%> BBE 10" X SCH40 X 6,120 M 20 122.400 M 7.405 | CONFIRM TO NACE NORM MRO175 (LAST EDITION)
«ERW: CHEMICAL COMPOSITION, HEAT TREATMENT AND HARDNESS ONLY
22 |( 3,{3,_0122%226&0) BBE 10 X 0.500 " X.6.120 M 178 1,089.360 M 88.837 | *DSAW:- CHEMICAL COMPOSITION AND HARDNESS ONLY
23 (Sﬁsz%(quzozm BBE 16 " X 0.500 " X 6.120 M 37 226.440 M 27.920
24 (SHS,FZ?%"ZZ&O) BBE 16 " X 0.500 " X 6.120 M 29 177.480 M 21.883
TWPACT
HYDROSTATIC | N|VvD|F|s|clrm|[B]|D|C]F|F|RF| ZINC COATING TENSILE TEST
est |- frv el eafefrRIL|L[EL TEST CHEMICAL. COMPOSITION(%) (Gage Length © 50mm) ST oo enr
DisMjAlOflMlsa|N]TJUlA}AJVA NESS | TREAT
HEAT NO ssec| R[5 UENTLCIRIDNIOLELSIRINLET [herr o 2120 [ |si|mn[p|s culniforluol v wlri| foco®| JEUSIE | IELD | E.L |ENE- |HEARI TEST | MenT
NO. | (BATCH NO.) £ Lsie § UTiN NlE|sE ZINC CI%GT J Z—-J'I 5 ! STRENGTH | STRENGTH RGY [AREA
psi |U|VUlaof] S1is | c.S[AK| ¢ 2 3 |2l2|2]2]3]s|3] |c2 % HRC | gy
SN ol M N ) )
*2 G N |oauss] «3 G 4 | 5 | +6 7 «8 |xg| PS! PST 1410 loulel % 11
HES 30 MAX | 26 120 [ 30 [ 30 [40]40]40[15[80 22
SPEC MIN 60200 | 35500
21 | so26668 1450 |6|a| 6 |6 G H [17] 2] 80 [13] 5 30
(SHL1252170) P |16 1] 81 |11 3 |R[1|1]|m|R{Rl2]| [30|T| esss0 | s0180 | 39 5| @
P {17 3] 80 [14] 4 |tr| 1|1 |mR]|mR|Rl2] |31|w]| 73380
22 | 5026263 1990 |6f6| 6 |a G H {17] 2] 80 [11] 2 30
(SHL1262010) P lj1]79|o|mi2|1|m|TR|1{mRITR] |20|T| 69610 | 59030 | 30 6| 6
P {18] 2] 80 [11{mw]|2]1|m|mR|1|mwRlTR] |32|w| sto70
23 | SB90922 1380 |6|a| 6 |a G H {18}1] 76 |18] 8 31
(SHL2012070) P |17y 1 ] 77 J17) 8 |1|1|2]|mR|2|mR|2]| |so|lT| e9g00 | s0180 | 43 6| 6
P lisl 2] 76 |20]10|1|1]2]|mR|2|mR]2] [31|w]| 74250
24 | SB90429 1300 |6f6| 6 |a G H {18] 1] 73 |12] 6 30
(SHL2012080) P {17] 1| 74 |10] 8 |TR|TR|TR|TR] 1| 1 |1 29(T| 68020 | 48870 | 42 5| @
P |19|TR| 74 | 13| 8 |TR|TR|TR|TR} 1 | 1] 1] |31|w]| 76430
_ (T) *1-BBE:Black Beveled End(30 ° )
N[ =1 7«11 | ] «2-UiWeld Seam Ultrasonic Test
$ g‘::‘ef To | E| +6-H:Heat(Ladle) Analysis, P:Product Analysis *7-2:X100, 3:X1000 +8-C2:C+Mn/6+(Cr+Mo+V) /5+(Ni+Cu) /15
£ ers g *9-T:Base Metal Transverse, W:Weld Part Transverse *10-E.L:Elongation *11-S.N:Seam Normalizing *G:GOOD +Tr:Trace
j ~WE_HEREBY CERTIFY THAT THE MATERIAL HEREIN HAS BEEN MADE AND TESTED IN ACCORDANCE WITH ABOVE
SUrVeyOf . D THE RESULTS OF ALL TES Manager of Q.M Dept




2 d A

+ THE USE OF THE MATERIAL OUTSIDE THE SPECIFICATIONS INDICATED ON THIS CERTIFICATE MAY CAUSE SAFETY
AND/OR MONETARY PROBLEMS. FURTHERMORE, ANY ORGANIZATION OR PERSON(S) WHO DEL|BERATELY MODIFIES
THE CERTIFICATE WILL BE PROSECUTED FOR FORGING AN OFFICIAL DOCUMENT
(ACCORDING TO THE PROVISIONS OF THE CRIMINAL CODE 231)
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EX kA HetMH S
CERTIFICATE NO.: E201103-0031-000485(5006417) I NSPECT I ON CERT | F I CATE L/C No. (P/0 No.) : PO1103085067
H = o ™ = 2 7} :
COMMOD I TY E.R.W STEEL PIPE seAH SeAH Steel corP- CUSTOMER PLESA
AETS (Z=)M| OF M| e
SPECIFICATION AP1 5LB PSL1/ASTM A53B(2007) HEAD OFFICE ; BONGNAE-DONG 1GA, JUNG-GU, SEOUL KOREA SHIPPER DUFERCO SA
POHANG PLANT ; 14-1, JANGHEUNG-DONG, NAM-GU, POHANG
o o
HEAT NO. TYPE = g2 % % =+ 2F QUANTITY H) !
No. | (BATCH NO. ORDER SIZE 2 F £ 2 ol S=(M/T) REMARK
(BATCH NO.) |4 pcs’ TOTAL LENGTH WE | GHT
25 (sﬁ_’?&é@o) BBE 12 X 0.375 X 6.120 M 27 165.240 M 12.170 | CONFIRM TO NACE NORM MRO175 (LAST EDITION)
«ERW: CHEMICAL COMPOSITION, HEAT TREATMENT AND HARDNESS ONLY
26 (su'flz\g%gso) BBE 12" X 0.375 " X 6.120- M 24 269.280 M 19.832 | *DSAW: CHEMICAL COMPOSITION AND HARDNESS ONLY
27 (sﬁ%ﬁ%%o) BBE 16" X 0.500 " X 6.120 M 17 104.040 M 12.828
28 (3.11%320252%740) BBE 18" X 0.500 " X 6.120 M 1 6.120 M 0.851
TWPACT
wvorosTATIC | N [vDlFls]clrmlB|o]lclFlF|rRF] zinc coaTING TENSILE TEST
test || LE L HfOfEAfEfRIRILILIEL TEST CHEMICAL COMPOSITION(%) (Gage Length : 50mm) ST ool vear
HEAT NO 5 sec] R ? §E ? § h EE ",; % § l'% ﬁ \Eli WEIGHT OF 5 21D D TENSILE | YIELD | E.L |ENE-[SHEA TEST TMREErfTT
] ¢ {si| m P |s |culnilcrimof v INo|Ti] lcEa : !
NO. | (BATCH No.) s|[Ls E S[uT N N[ E|SE |ZiNe conr) 7 2|5 1 | STRENGTH | STRENGTH RGY [AREA
psi | U]v tol $ s i c.sfak| | 2 3 |202]z2|2]3]3]3]| |[c2 % HRC | gy
|| ! || _ .
Tl G N Jonuss) +3 G 4| +5] 6 7 «g |«g| Psi PSi 1410 loute % 11
S 30 WAX | 26 120 | 30 ] 30 [20]40]20]15]80 22
SPEC MIN 60200 | 35500
25 | SA63774 1260 |G|G| 6 |G 6 H 18] 1|78 18] 5 31
(SHL2072040) p 17| 2| 77 20| 3 |R| 2 |wR|TR|TR| 1 |TR] |30{T| 68310 | 52210 | 40 6| 6
p 17 2| 79 | 19| 7 || 2 |R|TR|TR| 1 [R| |30{w| so4as0
26 |  KA8870 1260 |6|6| 6 |a G Ho[1s] 1] 79 [17] 7 28
(SHL2072050) P |14f2] 80 |19]8|1]|2]1|mlw|l2|mwr| |28|71| 73530 | 56420 | 35 7| @
pl1alz2] 78 |18l 7| 1]2]1|mlm|l2|m|l J27|{w| 77880
27 | sBossss 1390 |ala| a6 |s 6 Ho[16] 1] 74 [11]10 28
(S1L2181090) P l15] 1| 75 | 12] o {R|mR|TR|TR| 1 [TRITR| |28} T| 66710 | 47710 | 42 5| 6
p 15| | 75 | o |12|wR|R|TR|TR] 1 |R|TR| |28|wW| 72660
28 | 5030597 1190 |6|le| 6 |a 6 Hlwe]l1|77]|8]4 29
(51L2222040) p 15]mR| 76 | 6] 3 |2|1]|m|mR|2|m|mR| |28]T| 65060 | 48730 | 46 6| @
p 17l 1] 77 6] al2|1|m|m|2{mwriwr|l |30|w| 73380
_ 9| ~1-8BE:Black Beveled End(30 ")
NoL ot ™1 | Bl «2-U:Weld Seam Ultrasonic Test
$ g;'f’ To [ E| +6-H:Heat(Ladle) Analysis, P:Product Analysis *7-2:X100, 3:X1000 +8-C2:C+Mn/6+(Cr+Mo+V)/5+(Ni+Cu) /15
E ers g +9-T:Base Metal Transverse, W:Weld Part Transverse *10-E.L:Elongation *11-S.N:Seam Normalizing *G:GOOD *Tr:Trace
~WE TERERY CERTIFY THAT THE WATERIAL FEREIN FAS BEEN WADE WD TESTED IN ACCORDRNCE WITH ABOVE
Surveyor SPECIFICATION AND THE RESULTS OF ALL TEST ARE ACCEP Manager of Q.M Dept.
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EdMule AEHE =
CERTIFICATE NO.: E201103-0031-000485(5006417) I NSPECT | ON CERT | F l CATE L/C No. (P/0 No.) : P01103085067
H E 9 = * 2 7t
COMMOD I TY E.R.W STEEL PIPE seA" SeAH Steel corp' CUSTOMER PLESA
787 ()Ml of Xl B 2 7
SPECIFICATION AP| 5LB PSL1/ASTM A53B(2007) HEAD OFFICE ; BONGNAE-DONG 1GA, JUNG-GU, SEOUL, KOREA SHIPPER DUFERCO SA
POHANG PLANT ; 14-1, JANGHEUNG-DONG, NAM-GU, POHANG
a+ b . ~ N
HEAT NO. | TYPE = 2 = £ 2F QUANTITY ol 5
NO. | (BATCH NO.) ORDER SIZE 2 F Z ol SN REMARK
1 PCS TOTAL LENGTH WEIGHT
29 (SI’SLB;Z»”ZSZ?’&O) BBE 18 " X 0.500 " X 6.120 M 1 6.120 M 0.852 | CONFIRM TO NACE NORM MRO175 (LAST EDITION)
«ERW: CHEMICAL COMPOSITION, HEAT TREATMENT AND HARDNESS ONLY
«DSAW: CHEMICAL COMPOSITION AND HARDNESS ONLY
HyorosTATIC | N [vDlr|slclrm]Bln]lclrF|F]|rRF] ziNc coATING CHEMICAL COMPOSITION(%) TENSILE TEST '¥EA$T
TEST clitfuulotealE{rRIRIL|L]EL TEST (Gage Length : 50mm (0 |varo-| vear
DlsMiAa]oO g SGIN|{L]JU|A]JAfVA NESS AT
HEAT NO ssecl BT PRNFTLRIB O EIDI TR IO ET oo 2] 0 Lclsilwle |s lculniler ol v bolril Toeal® | 7ensiie | view | e {ene-ouenn] TesT | went
NO. | (BATCH NO.) & LS|E £ UTiN N E|SE|2INC conr FEIR | | STRENGTH | STRENGTH RGY [AREA
psi |U)U 80 | 3 s | c.s[ak | 2 3 |2{2l2]213]3]3]| |c % HRC | gy
0 . .
Tl G N Joauss] 3 g 4|45 |+6 «7 «g [+g| Psi PSi 1410 lioute] % *11
HES 30 MAX | 26 120 | 30 | 30 [40]40]40]15]80 22
SPEC MIN 60200 | 35500
29 | SB95838 119 |G|G| 6 |a 6 H[17] 1] 77 [12] s 30
(51L2222050) P 16| R]| 78 10| 3 |R|TR[ 1 |R|2{2 || [20|T| 67000 | 47710 | 42 4 6
P 18] 2| 77 | 14| 7 |TR{TR} 1 |TR| 2| 2 |TR 31| W 71930
_ 9 *+1-BBE:Black Beveled End(30 °)
N =1 «11: ] 0] «2-U:Weld Seam Ultrasonic Test
$ g‘fr‘f’ To 1 E| «6-H:Heat(Ladle) Analysis, P:Product Analysis *7-2:X100, 3:X1000 *8-C2:C+Mn/6+(Cr+MotV) /5+(Ni+Cu)/15
E ers g *9-T:Base Metal Transverse, W:Weld Part Transverse *10-E.L:Elongation *11-S.N:Seam Normalizing *G:GOOD *Tr:Trace
~WE_HEREBY CERTIFY THAT THE MATERIAL FEREIN HAS BEEN MADE AND TESTED TN ACCORDANCE WITH ABOVE
Surveyor SPECIFICATION AND THE RESULTS OF ALL TEST ARE ACCEPTABLE. Manager of Q.M Dept.

THE CERTIFICATE WILL BE PROSECUTED FOR FORGING AN OFF |CIAL DOCUMENT
(ACCORDING TO THE PROVISIONS OF THE CRIMINAL CODE 231)

+ THE USE OF THE MATERIAL OUTSIDE THE SPECIFICATIONS INDICATED ON THIS CERTIFICATE MAY CAUSE SAFETY
AND/OR MONETARY PROBLEMS. FURTHERMORE ANY ORGANIZATION OR PERSON(S) WHO DELIBERATELY MODIFIES




